

## **TEST REPORT**

**DATE: 06-24-2022 TEST NUMBER:** 0287733

**CLIENT** Urban Surfaces

TEST METHOD CONDUCTED NALFA 3.7 Wear Resistance

DESCRIPTION OF TEST SAMPLE		
IDENTIFICATION	4001 Camden	
LOT NUMBER	Batch: 220131-10981	
CONSTRUCTION	Laminate Flooring	

## **GENERAL PRINCIPLE**

This test measures the ability of laminate flooring to resist abrasive wear through the décor layer. A test specimen is abraded using a dual head rotary platform Taber abrader. The initial point of wear is listed as the number of cycles completed at which visible evidence, via Tappi size chart, is noticed in 3 of 4 quadrants of the test specimen. The abrasion media is S-42 sand paper.

## **TEST RESULTS**

	INITIAL WEAR POINT RESULTS		
Specimen 1	4,400 Cycles		
Specimen 2	4,200 Cycles		

<sup>\*</sup> Meets NALFA specified criteria for usage Levels 1, 2 and 3.

Class 1 RESIDENTIAL	Class 2 LIGHT COMMERCIAL	Class 3 COMMERCIAL	Class 4 HEAVY COMMERCIAL
≥ 1500 cycles	≥ 2000 cycles	≥ 4000 cycles	≥ 6000 cycles

APPROVED BY:

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical of similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.

714 Glenwood Place Dalton, GA 30721 Phone: 706-226-3283 Fax: 706-226-6787 email: protest@optilink.us